

CLIENT: VIEGA, LLC
2211 Viega Avenue
McPherson, KS 67460

Test Report No: TJ6222	Date: December 24th, 2019
-------------------------------	---

SAMPLE ID: ½" Mega Press CuNi (Rated Pressure (psi): 232)
3" Mega Press CuNi (Section 13.3 ONLY) (Rated Pressure (psi): 200)
4" Mega Press CuNi (Rated Pressure (psi): 200)

SAMPLING DETAIL: Test samples were submitted to the laboratory directly by the client. No special sampling conditions or sample preparation were observed by QAI.

DATE OF RECEIPT: Samples were received at QAI on June 5th, 2019

TESTING PERIOD: June 5th, 2019 – December 24th, 2019

AUTHORIZATION: Approved Work Order (19SP040309) by Frank Shingleton.

TEST PROCEDURE: Test and evaluate the submitted samples to *ASTM F3226/F3226M-16e01 Standard Specification for Metallic Press-Connect Fittings for Piping and Tubing Systems.*

TEST RESULTS: The sample MEETS the criteria of *ASTM F3226/F3226M-16e01*. Detailed test results are presented in the subsequent pages of this report.

Prepared by



Aaron Lowe
Project Manager

Signed for and on behalf of
QAI Laboratories, Inc.



J. Brian McDonald
Operations Manager